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ON THE STUDIES OF UTILISATION OF CONVERTER FURNACE
SLAG IN ROAD BASES

MR. <% U*« NEH—FFF « HY

s - il

By M.R. KARMACHARYA, Ichiro UCHIDA, Takeshi IDEMITSU
and Shun-ichi TAKAYAMA

1. FAMES

GH, HMAEERIEENTS-F5ThHY, FHIC
o TS h B 25 VB LI 50 EETIR, BFEA
FIOBIVEFRS 72 hFhis L%+ 3000 F t, 1000
FtiIZDFE->Tn5.

B AT 7%, 1930 4R 54 Tz M L LAl
AshTRY, ETREARSZ 7 2L LTTRAL,
ZOETEKENE 2 E) LRRBESEAC AV LR TN
5.

—H, BIFAZ 73 EnNEEOL OWEEEYE, b
$D ST OBEROZD, —T AT RaL Y
— FMEMELTHA SR T, BRHE L LTI
BLAERMSRY, ZoRERESIHE LT, B/,
FTRESHMEEI, BElFE2 8L LTHAShTHS
T Eu.

LosL7ensh, 1960 25 fRR 5 /1287 58
ODRREEY, AT, EoWizbh s cEZRy
WML ERTWS.

EELRIEFAT SN LTRATS e
IR, O “BFB” LnH R sz
EIRAT 752 0OEEEIFE 2T 7L g, BB
LTHBT2Z L3 TERY. 22 TRD 2o0FE%
Fx, BENDOERMIFFEEER TS .

D (EZ5UBRLEAEELTHRWEFRAS S (7
Uy V=BIFER T 7 LR 2BoMBERAELT, &
T ks EBNSETRIET 558

2D vy VBRI SR —-Y S (bAHMR
PEBZE) LT, +45FSEm0bRAET 5 RS

EERREITITH 22, HEECBLIAEEE

*RASE I JUNKSEIRAE TRtk

*ESE I AUNARRE Ttk

SR TE AUNTREATEEE BRbAgs
W OGERE L JUNTREAFEHTE MR A

FLOTI LS.
2. BRRS 4

A 7 73— ICERF, SPIF, BREAYICL-T
EEIN, BOBODO T w2 RS L TRA - k5o
AR T ISP SNE. 20X AHRT STz —igic
3 Ca0-8i0,, free lime (f. Ca0), (Cu, Fe, Mn, Mg)O
LT 2Ca0-Si0, — 2Ca0-2 AL,0,-Fe,0, o [EEE
REBREFINTHE. ZoBRCL - L LEERRDD
it f. CaO TH 5.

bRETEEMAS /05 b, BIFR S 72N EEI
B, ki, IFRAT SORTY B HEC L -
T, YA F#A5 5 (Rimmed S. Slag), 4+ I %1 F4f
%7 7 (Semi Killed S. Slag) BIUHALFHERT »
(Killed S. Slag) o H5. AWEIR, 7v0 v

SR T SBIVT— Y L SEFER S ST b0
THY, FIFETEFLFERS Y, %E iz hiko 38
FEOLOEHG. KBFZEICER LEFE 2 5 7 ofbis
At R—VITRT. RRFPLHLNR LY Ca0 »
BHHIT 45.6~49.9% T 5. Parker © Rider? i3
EFR T 5 TH CaO DEFRN 2% Y bichz s &
7 OBRRBEEB L LTED, F7z, Knight 3%E

Table 1 Chemical Composition (%)

1
C. Slag ! ko CeO S0,

1
MnO MgOL FeO iFean T-Fe| P,O,

Killed .| |
S.S.(II\)I 3.2/49.9|13.4| 5.6| 6.1 12.9!11.0 178 2.0

Killed
S.S‘(ZK)[ 1.4 |45.6|12.2 | 5.8| 5.116.7|13.4/22.4| 1.9

116.7 8.9 1.7

S‘_‘Si"z’l“lg‘)i,‘ 2.1149.5(13.7| 5.1 5.6 9.7
. i i !

Table 2 Leaching Test Result (ppm)

T.Hg| Pb | As | Cd

0.1 0.05 0.01 0.01
3.0 1.5 0.3 1.5

Cr ] pH

11-12.5

Converter slag| 0.005
JIS Limit 0.005
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Table 3 Mix Prorpotion (wt %)

Types | Fresh Steel Slag 1‘ Granulated Slag l Crushed Stone

A 60 l a0 i 0
B | 50 | 50 _‘ 0
c 40 80 ] 0
D 40 ’, 40 } 20
E 30 1 45 i 25
F | 100 { 0 ! 0

Table 4 Condition of Manufacturing of Test Pieces

Test Pieces | UCS. Test | Bending Test
Weight 4.5kg i 4.5kg
Rammer . ' :
Diameter 5cm | 1lem
Dropping Height J 45cm E 45 cm
No. of layer i 3 i 3
No. of blows per layer ; 42 ! 250
Mould Size 10x12.7 cm | 156x15%55em
Table 5 Enginecering Properties
Mi l Percentage Passing [wt %] OM.C.| 7gmax
1X
| 25 mm ‘ 13mm 1’ 2.5 mm 10,074 mm | (%) (g/em?)
A - < 00 | 576 | 30 | 17 { 2.000
B | — | 100 | 65 28 Is | o1.8m
c | - 1w L6744 | 2.5 j 19 > 1.760
D | 100 &2 b50.0 | 2.1 13 | 2.060
E 100 865! 506 | 21 ; 14 | 1.90
F — | w0 , w0 ;25 | 10 | 2580
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Fig. 1 Outline of the Crack Pattern
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Fig. 5 Effect of Age on Modulus of Deformation
Photo. 1 Outline of Bending Test (Compression Test)
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Table 7 Mix Proportion of the Base Used for Pit Test

Types l Fresh C. Slag ‘1 Granulated Slag | Crushed Stone

A 60 I 40 0
G ! 30 ! 30 40

Table 8 Effect of Age on k& and CBR

Days | 14 { 28 56

Types | ko | CBR | s | CBR | & | CBR
A | 99 | 21l 1571 20 | 29 | 527
G 1 178 | 444 | 365 | 0.7 | 620 | 125.0

Table § Comparison of Modulus of Deformation
(kgfem?®)

Days| 14 28 [ 56
Bases Ekan:; Ey | E. |Eroo! Ep " E. ; Eiio i Ey, | E-

A | 200] 1663 860| 1040 6109 1380/ 2480 6537) 1430
G| 3500{12034 2080| 26500129 280 4090; 130000 48346 6320
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Table 10 Expansion Due to Autoclave Curing of WG
Mix Slag Test Pieces Confined Inside One
Way Open Mould (vol %)

S. Slag
1K 2K 1R Embank-
: ment Average
Aging Aging Aging Aging
Aging 2 7
Months \ | Air | Sea | Air| Sea | Air | Sea| Air | Sea | Air | Sea

6 3.0]2.0 2‘211.9 24119 1.811.3 12.:351.78
12 0.4}0.9‘2.3§1.4 0.911.2| 0.60.08|1.04 0.9
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Table 11 Mix Proportion of the Bases Used in the

Test Pavement

C. G. B.F. : CF. la

Bases Siag KTR Slag | Siag Lime Dust Sirasu| Bota
No. 1| 70 — — — [ - — 30 —

= [No.2| 704 — | 25 | — | — | — 5 | —
%‘ No. 3| 80 — — — — — 20 —
5 INo.d; 70 { — | 251 — | — | — 5 | —
| No. 5| 70 — — — — — — 30

o (No.6| — | — | — |10 | — — — —
o [No.7| 304 — | — | 70 — — — _
8 INe.g8 80 | — | — || — | —| | =
O INo. 9| — | 30 0 | — 1 | -
B |Nod0| — | 20 | 20 | 50 10 — — —
‘g* No.l| — | 30 | 20 | 40 10 — — _
G [Nol2| — | - | 20 | 70 | &0 4 — —

Note : #represent the C. Slag treated with special water
(Neutralized slurry water H,S0,)

Table 12 Engineering Properties

Percentage Passings OM.LC. | 74max M. CBR
25mm| 13 mm l2.5mm|0.074] % | giom® | %
| |

No.1| 100 94.5 | 55.8 | 6.3 13.5 | 2.0755| 71

= |No.2| 100 927 | 5.9 | 2.5 19.0 | 1.880| 117
§|No.3 100, 98.6 | 49.5 | 6.2| 14.0 | 2.150 | 130
& INo.4 | 100] 92.7 | 359 | 2.3| 19.0 | 1.880| 117
[No.5| 100| 91.9 | 38.6 | 4.0| 11.0 | 2.201| 124

o |No.6 | 100| 69.0 | 38.9 | 3.2| 10.9 | 2.040( 104
ol No.7 | 100] 75.3 | 36.0 | 2.7| 11.0 | 2.200| 104
BlNo.g | 100| 74.6 | 34.6 | 2.8| 105 | 2.224| 112
O|No. 9| 100] 927 | 35.9 | 2.3| 9.9 | 2.172| 101
2 |No. 10| —| — — | —| 10 | 1.9714| 150
§ No. 11| ~— — — — | 10.8 | 1.98 92
G INo. 12| 100| 8.0 | 45.4 | 6.0| 12.3 | 1.961| 237
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Table 13 Summary of In-Place Dry Density of Different Bases Used at Test Course

Group I ‘ Group I J Group It
Bases No. 1 | No. 2 | No. 3 | No.4 [No.5 | No. 6 | No.7 | No.8 | No. 9 |No. 10| No. 1t | No. 12
In-place D. D. (g/cm? 2.079 | 1.881| 2.379 | 2.070 | 1.980 | 2.142 J‘ 2.100 | 2.270 ‘ 2.364 ‘ 2.131;‘ 2.100 | 1.943
In-place D.D./Maximum D.D. |t a0 a0 e o105 | [owe | 108 | 106 | e

95.5 103 ¢
| |

(7% : D.D.=Dry Density)
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Table 14 Comparison of Modulus of Deformation Es,, (kg/cm?®)

\gff '
Lo 3 6 9 12 18 2 30
Bases |

No. 1 500 | 14028| 75150 | 104208| 37074 | 64128] 1700 4509
~ | No. 2 681 | 38940 | 14018 4280 | 2647 1791 2647, 6230
8| No.3 580 | 3081 | 8156 | 1630 | 1630| 1630| 1630 952
E| No.4 518 | 3770 | 4240| 2919 1930| 4944| 4240 3770

No.5 | 3213 | 42347 86| 204 876 876 | 204 | 2628
o | No.6 | 1699 | 63720| 45135| 58410] 7430 | 54693| 95580 | 127440
ol No.7 | 2300 | 88| 10927| 33720 =21450| 49050| 33720 | 21459
2| No. s 510 | 43839 | 34664 | 31600 20390| 15203 | 24468 | 34664
O No.9 | 10762 | 203904| 181248| 46728 164256 130270 | 113280 | 107616
B | No. 10| 690 | 11682| 10089 |2973600 | 552240 30294 99270 | 2336400
81 No.1l| 722 | 5777| 63550 476520 | 216648| 038600 | 81604 | 714940
G| No.12| 7073 | 995448 | 670618 | 99545 (1456498 | 178133 | 178133 | 1507956
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Photo. 2 Condition of the Pavement With Base No. 4
(Converter Slag: G. Slag : Sirasu=7:2.5:0.5)

Group I Age : 15 Months
Photo. 3 Condition of the Pavement with Base No. 5
(Converter Slag : Bota=7: 3)
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Table 15 Survey of the Core Extraction and

Its Strength
Months
Bases

No. 1} NP

3 ; 6 9 12 18 24 30

@em) | Gem) | Gemy| NP | NP

No. 2| NP NP NP NP NP

Gem) | (4 em)
No. 3| NP NP | NP | g NP | NP

No. 4| NP | NP NP NP NP NP NP
No. 5] NP | NP NP NP NP NP NP

Group I

l I 39¢kg | 58¢ke | 60Cke
No. 6! NP NP | Np g SBg 600

30(kg —
No. 7| NP | NP NP NP NP Jem®) | (3 em)

Group 1

No. 8| NP | NP NP NP NP {(4;”) (4c_m)

No. 9| NP | NP NP NP NP NP NP

| |
i 60 kg — 1 39(Ckg | 7Ti(kg 1101k
No.10| NP | NP phs @om) | el | h5E 1058
! 36keg | — | 80Ckg | 66(kg | 90(k
NP NP jem?) | (dem) | fem?) /cm2g) /cg’nzg)
33(kg | 47 (kg | 56¢kg | 68(kg |103¢kg [110(kg
fem?) | fem®) | fem®) | fem?) | fem?) | [em®)

Group I
Z
°

No.12] NP

a) Unconfined Compressive Strength of the Core (Core Size:
10% 20 cm)

b) Length of the Core extracted
NP : Not possible of Core extraction

p=3.6 kgicm?(P =5 ton)

hi Lt b Y
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b) 0 06
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a):Principal Stress, b):Radial Stress, c):Shearing
Stress

Fig. 28 Stress Distribution (Test Road)
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Table 18 Comparison of FEM and Test Results

- T Deflection Maximum Maximum | Flexural Safety
é’_j H Types of l Eis x 1072 (mm) ’I;ensile Shearing u.cs. | Strength Factor
— ——— tress Stress

t (em) Bases ! kglem® Measured ; FEM (kg/cm?) (kg/cm?) (kg/cm?) (kg/ecm?)

&

= 16 G 3500 73.4 39.0 1.00 -0.42 17.2 0.74

g 16 G 26 500 33.1 6.5 1.30 —-0.41 28.1 4.08 3.1
= 16 G 130 000 22.1 1.4 1.39 —-0.42 46.0 8.43 6.1
= 22 No. 6 | 95 580 f 16.0 6.8 3.42 g —1.92 58.0 9.67 2.81
g 22 No. 6 : 127 440 12.0 5.6 3.47 -1.92 60.0 10.00 2.9
4 22 No. 7 ! 33720 20.0 16.0 2.91 —1.96 30.0 5.00 1.7
0‘: 15 No. 10 1 99 270 19.0 8.0 5.44 —4.68 71.0 10.83 2.2
§ 15 No. 11 81 604 18.0 9.4 5.24 —4.69 66.0 11.00 2.1
= 15 No. 11 ! 714 940 ' 9.2 1.2 5.71 i -2.37 | 90.0 15.00 2.6
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Table 17 Properties of Converter Slag and WG
Mix Slag (Aging for 6 months)

1K 2K 1R

Aging Aging Aging

Air ; Sea | Air ’ Sea | Air Sea

30~15 | 22~14

wt% of Disinteg- j : |
ration 1) 125~22$26~22 19~11l 16~9

25 |
L
5 |

20.40} 16.10

Expansive Index

190 170 160 210 195
(%) !

4 { { !
95 105 70 130 75

T. Fe
T. CaO

(%) 24.03 | 24.57| 17.80 120.17

(%)

44.63 | 46.34 | 41.98 | 40.02 | 44.04 | 45.64

0.33 | 1.40 | 0.17 | 1.50 | 0.51
(%) l 14 l 4 i
0.16 | 0.60 | 0.17 | 0.69 | 0.23

3.30

{. Ca®O 2
1.67

Converter Slag

2.143]2.104 | 2.291

. | |
Bulk Density | 2'221[ 2.138 2.128

Ckg/D |

BS Crushing
Value (%)

16.40| 14.40| 15.60 | 13.10 | 16.60 | 14.28

pH-Value
Modified CBR (%)| 138 | 138
(kglem?) 15.20% 15.20

BS Crushing
Value

12,50 11.80 | 12.70 | 13.90| 12.60 | 11.98

u.C.s.

No difference were found
in mixing with 1K, 2K
and 1R

'
(%) 35.70| 35.70

pH-Value 9.20| 9.22

Bulk Density

(kg/D 1.558

1.558

Well Graded Mix Slag
(WG Mix Slag)

Expansion

Autoclave 3.00

2.40 | 1.9

2.00 J 2.20 | 1.90

(%3

Note : U.C.S. reprosents the unconfined compressive strength
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